



27784

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		879150A06	MANIFOLD ASSEMBLY	1		
2	25	8M2001671	GROMMET	2		
3	27	879150T18	GASKET KIT	1		
4		879150A08	INJECTOR ASSEMBLY, Fuel	4		
5	25	879150A09	SEAL KIT	1		
6		885177	RETAINER	4		
7		879150A07	FUEL RAIL ASSEMBLY	1		
8		885178	VALVE	1		
9		885179	CAP	1		
10		8M2000610	VENT ASSEMBLY, Air	1		
11		897526T	IAC VALVE	1		
12	10	8M2001567	SCREW, (M5.5 x 30)	2		
13		879150T19	SENSOR, TMAP	1		
14		866307A02	THROTTLE BODY ASSEMBLY	1		
15		881070T	SENSOR, Throttle Position	1		
16		8M0009542	SCREW KIT, (M5 x 17)	1		
17	10	8M2001567	SCREW, (M5.5 x 30)	3		
18		866699T	FLAME ARRESTOR	1		
19	32	866817	HOSE	1		
20	32	8M2000498	HOSE	1		
21	32	8M2000489	HOSE	1		
22		NSS	NOT SOLD SEPARATE, Tee Fitt	1		
23		NSS	NOT SOLD SEPARATE, Hose	1		
24		8M2001566	BRACKET	1		
25	10	8M2001567	SCREW, (M5.5 x 30)	1		